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TEXHOI|O|-I4 q ECKOTO nPOqECCA CBAPK14 (WPOR)

Welding Procedure Qualification Record form (WPQR)
noATBep)KAeHxe coorBercrBrr rexHonorrqecKoro npoqecca cBapKx - CBxAererbcreo o6 rcnuFaxrr

Welding procedure qualification - Test certificate
WPQR ,3roroBxrenn I Manufacturels WPQR: Ns 135-C17-PA- G3Si'1-14 WPS ile 135- G3Si'l-1,2-C17-PA-14

PeAaKu[c / Reyrb/on: I

h3roroBrrenb / OOO <BHTAnOnUCrt
Manufacturer. LLC VITAPOLIS

A,qpec /Address 08152, r.EorpKa, KreBcxar o6n., KreBo - CBerounHcKri p-H, Tepprropxr rexHxKyMa, A.l6
08152, Ukraine, Kyiv region, Boyatua town, Kyivo - Svyatoshinskii distict, Technikum arca str., 16

HopMbf , nPaBma / CraHAapr rcnb|TaHri EN ISO 15614-'1:2004 (c x3MeHeHxeMu lwith amendments A1.2008, A2:20',12)
Code / Testing Standard
Eara cBapKu I Date of wetding: 16.12.2015

RANGE OF APPROVAL
npoqecc cBapKr / Welding Prccess EN tSO 4063-{35 135

Trn coeAr|HeHrr r,f ur Ba I Type of joint and weld BW
BW

(cM / see 8,4.3)

noAroroaKa {polro{ I Groove shape
V - oSpa3Har pa3Aerxa fipoMor(

V- Dreoantion
Co cKocoi4 KpoM(n (o|() /

With bevel edge(s)
fpynna n noArpynna ocHoaHoro Marepxara
Parent matedal group and sub group

cEN tso/TR 15608-1.2 1.1; 1.2 (R.H<460H/MM'z)

TonqxHa ocHoBHoro Me?arra. MM

Parent Mateial Thickness, mm
14.0 7.0 - 28.0

TonqxHa uBa. MM / Weld metalThickness. mm 14.0 6ez orpa{]ig.eH tr I no restiction
HapyxHbrl AxaMerp rpySbr, MM

Outside Pire Diameter. mm
D>1 50 Anr / for PA, Pc

D>500 Apyrre/ ot er
OAI,|H npoxoA / MHoro npoxoAoB
Single pass I Multi run

MHoro rpoxoAoa / multl rur, MBoro npoxoAoB I multi run

O6o3HaqeHxenprca,qoqHoro areprana
Fi er Mateial Designation

EN tSO 14341-A-G 42 4 M2,t 3sil
AWS A5.18 ER 70S-6

A{anort'e{6tlt I Si m i I ar

MapKa npxcaeo.rHoro Mareplara
Fillet Matedal Make

xoPIA 3sil ACTY EN ISO 1/t341

aCB-{,8rC rOCT 2246)
AHarorx,rHbri / Sri"?r1ar

Pa3Mep nprcaaorHoro Mareprara, MM

Fi er Mateial Size. mm
1.2

Her orpaHrreHui (cM. 8.4.6)
No rcstictions lsee 8.4.6)

O6o3Ha,{eHxe 3auth oro ra3a / +nloca
Designatbn of Shielding Gas/Flux lCry |sO 14175 - M21 - ArC-18 ACry |sO 14175 - M21 - ArC.18

(cM / see 8.5.2.1)
O5o3Ha'ieHxe ra3a Anr 3aqxrH o6parloi cropoHbl
Designation ol Backing Gas
PoA cBapoqHoro roKa x nonapHocrb
Type of Welding Curent and Polaity

BriA nepeHoca Meraffa I Mode of Metal Transfer KpynHoKanenbHbri / G/obular
KpynHoKanerbHbri, crpytHblt

Globuldr, Spray

noroHHar 3Heprxc, KA)dMM I Heat lnput, kJ/mm
KopeHb / Root 0.755
3aronli.et|,,e I Fill 0"965
O6nxuoB[a / Pass 1.06

o.74-O.77
0.94-0.99
0.98-1.14

nonoxeHre cBaprur / Welding Positions; EN rSO 6947 - PA
Bce, Wo$e I NL without

PG, J-LM5
8.4.2

TeMneparypa npeABapxrenbHoro noAorpeBa, oC

Preheat Temperaturc. "C
TeMneparypa MexAy npoxoAaMx, "C
I nte rpass te mperatu re, " C

3150 s150

nocneAypuf xi noAolpeB I Post-Heating
TepMx\ecxac o6pa6or(a nocre cBaprrl
Post Weld Heat Trcatment

Apyrar xHQopMaq[r (cM. 8,5)
Other lnfomation (see also 8.5)

HacrorquM yAocroBeprerca, .rro o6pa3qbr Anr cBapn,r noaroroBneHbr, cBapeHbr l,r rcnuraru y4oaneregtr4fr-6rillgidiigerSg'eur c
rpe6oBaHnrMu HopM u npaBur (craHAapra), yra3aHHbrx Bbtue. Cettified thdt test wetds were prepare4 wejt{dbtff€SEdsq0bf&-\p/y ,n

accodance with the reauirements standard of the cgde-testina standad indicated above. t llr / \":.,\\
Mecrc noArmoBKri npomxona
(Location)l
YHOCn dIATOHCEPTD, (lreB
(ANBCC "PATONCERT"), Kyiv

Aara
floarmoBKL

(Date ofissue)l
29.01.2016

fiIffi:l;'ffi ""-, cB tsie.atute) /fr)-{|
I ilffig;:ilH,iff**,&A

trffi
F#);:)

tSrC'PATONSERT', L]ld., 11 Bojenka steet, Kytv, Utuaine, tet. +38 (044) 2a\u-61
dv;;r.-*l$



RECORD OF WELD TEST
N9 KoHTponEHoro o6pa3qa
Tesl Piece No

OcHoBHol,| Merarl
Parent metal

tr
Iun coeg.u{eBri I Joint type MapKa I Grcde 0912c 0912c

lE CJbfxoBoo / Eutl A Y-]r,oBoe I Filet CraHAapr uns cnequOr(aqrt
St and a fu or specif icatio n

rocT ,19903-74

rocT 5520-79
rocT 19903-74
rocT 5520-79rr Tpyobr rin nnacTxHEl

" Itrbes o p/afes

- T-crbrK - narpy6ox
" Tee u Branch

lll nonHoe nponflaBrgHre

- tul penetQion

E noAwtaAKa I Backing stip

nocroeHBainAanHel
Permanenl - Yes

Il/|n
Tvpe

fpynna/ noArpynna
Group / Subgroup 1t1.2 1t1.2
TonqhHa (MM)
Thickness (mm) 14 14

E 3aqrcrxa hns esrr|naBKa KopHe urBa / Eack gauging orchipping
HapyxHhri AuaMerp (MM)
Outside dianeter hn)

nPoToKoIt t4cnbtTAHt414 cBAPHOTO COEAI4HEHl4tl

KoHcrpy|(rl'la coeAh HeH'.'/J oint design nocneAoBaTen|"HocrE cBaoKA /We ldi no seo ue nce s

OrMerrtrb Mapxh t, bllndicate grades lt l) TonulhHa cBapoqHoro urBa (a), senl,tqxHa rcTera (z)
nominalthroat thlckness (a), le1 lenath (z)

3sil ACTy EN ISO'14341 (CB-o8rC rOCT

AuaMerp / diameter (MM / mm

PacxoA / flow rate (n/MxH / Umin)

lrn unu coclaB / type or composition

f|in rnla cocraB /type at camposition

/flowrate (n/MhH / l/min)

npeABaprTenEHhti HarpeBlpreheat E HeT/No E Aa/yes
npv revn6D. MeraMa <+5ccleMnepaTypa ca so"c ar merlr remp. <+s"c

TemperaturcHarpoB nocne cBap(, /posfheat E Her/No E Aalyes
TepMoo6pa6or(a nocne cBapKul PWHT El Her/No E Aa/yes TeMneparypa BbraepxK, / holding temp. : - 

.c
C(opocrh oxnaMeH g

Coaling rate

Or rr3romBu-rens (Manufacturer)
O.H.O. (Name) AnuMoB A.H.

noAnfic6 (stgnature) _

flpoueHKo H.A. noanrc6 (signature)

TexHlr,{ecKHk eKcnepr. IWE ,'t . _:'
qeoHhrii A.B no-anrc6 (sisnaturer , !{.M2-

-.Dara(Sle ) 2(
A- c3si1-14 

".ro1lurun.

t KPt Itd\

lsTc "PATONSER|, Ltd ,11 Aojenka steet, Kyjv, Ukraine, tet.4a p44) 2oa-u-6r



1. Hepa3pyura|oqxfi KoHTponb / Nor, desfrucfrve tesls

orI dated 28.122015

nPOTOKOII nCnb|TAH1414 CBAPHOTO COEA14HEHl,lfl
RECORD OF WELD TEST

2, l4cn6|rarlxe Ha crarrqec(oe oacrrxeHl,|e / Iersl/e tesfs CraHAapr Ha ,cnhfraHte I Standad far test EN ISO 4136

3. hcnhFaHre Ha yAapHbtfi ra3ru6 / /mpact fesis CraHAapr Ha ncnh|TaHne I Standard far test ENlSO9016

O6pa3eq 4ne rcnhraHuq
Test sDecinen

TeMneparypa

fc)

Rrn
{N/mm'z) {N/mm2) %J

z'
t%)

pa3pyueHre
MapnrpoBKa

Tun u pa3Mepr,r (MM)
Type and sizes (mn)

Tpe6yeM6te 3BaqeHxg
('ronbKo Anr qxntaHApu.recKnx o6pa3qoB)

Required values (for cylindrical specimen
onN)

fbnepe,rHbre
Transverse

LlnnlrHAp14'tecKxe
n3 MeTanna uiBa 522

14x25
20

524.6 ocHoBHot MeTatn

14x25 526.8
acceotable

3cxx3
Skefch

Mapknpos(a

o6pa3qa
Specinen

TeMneparypa

Iesf lemp. ("C)

nonoxeHre .

o6pa3qa (no

norygeHHbre 3HaqeHr|' paoorbl yAapa KV (Ax / J)

I\,lecro pacnonoxeHrar HaApe:a I Natch tacation

P€ynbrarbr n npnMegaHht
Resufts and renarks

Merafln uiBa (VWT)
3oHa repMklrec{oro anurHxr (3TB)

Heat Affecled Zone NHf)
MapKatl l/Gtade 11 MapKa t2 /Grade Iz

lndivid.

cpeaHee oTAenbHoe
lndivid.

CpeAHee

AVerage Individ.

gpeasee

Avenge
-40 VWT O/2 54.9

'109 r,puev neust'' I acce pl a b I e1.2 -40 !ryvT 0/2 128.5
't.3 -40 VWT O/2 144
'1.4 -20 vwl otz 78.4

72.6 npr/'evneMt ti I accepla ble'1.5 .20 VWT O/2 52.0

-20 VWT O/2 87.3

TPe6oBaHrii / Requ/remenfs

KV (Ax / J)

lvapKa tl
Grade t1

lMapKa t,
Gtade t,

Merann uBa
WM WM. Merann wBa / weld melal

HAZ : 3oHa repMurecKorc Bnne{ua / heat affected zoneOlAenEHt te t I n div idu al 47 47

CpeAHee t average 47 47

re) lw't;^.;-n- -
-%--ry ""'9:

AyAurop,IWE
flpoueHko H.A. notnncB (signature)

TexHxgecKuil ekcnepr, IWE
qepHbrfi A.B. noanxcb (signature) .01.20r6 WPQR Ne 135-C17-PA- G3Si1-14

3i5
Cjp. I Paqe

3 '( 1i,i rttlll5ii'); 3

[..;;l':;/n

tslc 'PATANSERI", It 1.. 1 1 Bojenka steet, Kyiv, Ukraine, tel +38 (044) 2ao B 1 61



5. KoHrponE tBepAocrx / Hardness test HV10 CraHAapr Ha l|cnL|TaH ue t Standad for test EN lSO9015-1

MakcuMarbHo Aonyci4Moe 3HaLleHxe / Max- allowable value :380

nPOTOKOfl UCnblTAHl,114 CBAPHO|O COEA]4HEHXF
RECORD OF WELD TEST

4. l4cnbFaHxe Ha cTaTxgecKxi ra3rx6 / Eend lesfs craHAapT Ha hcns|TaH te I standard for test EN lso 5,173

O6pa3eq Anr rcnb|TaHue
7ac,.^-^taoo

AxaMerp SopMr-
pyrorrloi onpaBftn

(MM. mm)

HanpaBneHre t3rx6a n paccTotHte MexAy
onopaMl.l (mm)

Dircction of bending and distance between the
rcllers

Pe3ynbrarhr x [pxMeqaHxt
Results and rcmafus

MapKupoBKa nonepe.rBbri
fra,lsverse

npoAorhHErt
Longitudinal

nnqeBoi KopHeBoi
Root

EoKoBoi
S/de

1 14x19 82 180" - npreMneMhri /
acceolable

14x19 82
'l80'- npHeMrsMhri /

acceotable

14x19 a2 180'- npreMneMbri /
ecceolable

4 '14x19 82 180" - npueMneMhri /
acceDtable

3cxn3
Skelcb

3cxx3
Skefch

O6racib l.rccneAoBaHxt
No of suNeys

3HaqoHnt no toqKaM KoHTDorg
Resu/ts for lesl polrts

Pe3yn6Tat6t u npHMeqaH19

Resufts and rcna*s
ocHosHoi ireTann
Darent metal

3 15 npuevneut rl I acceptable
149 149 149

3TB IHAZ 4 5 12 npuevneuhti' I acce pta ble180 180 180
7 I 9 niaeMnevbri I acce Dta ble

208
ocHoBHot Melann 17 18 28 noueMnevbri I acce otable149 149 149 149

3fB I HAZ 20 21 25 26 npreMneMhri / accepfable7 197 171 171 171
MeTann uiBa 22 3 24 ng$e$ne 6ri I acceotable186 186 '186

6. Ma|(poct(on't,{ecKue AccneAoaa{t A I Macroscopic examination

MapxupoBxa / Mak i-A
Pe3yrbrarH / Resu/t'

Ae(PeKroB He o6HapyxeHo
no defects detected

CraHAapr Ha
rcnL|TaHre /

Standard for test
EN rSO 17639

ngvMeranuF / Renarks: -

4t5
Cro. I Paae

WPQR Ne 135-C17-PA- c3si1-14

t$r;#/":),

i:;:' lrtf

ISTC "PATONSERT', Ltd., 11 aajenka strcet, Kyiv, Ukaine, td.4a p44) 2oau -61



nPoToKon rcnbrTAHl4t4 GBAPHOTO COEA]4HEHl4f
RECORD OF WELD TEST

7. Apyrxe nccneAoBar|na u ucnbtraEus / Other examinations and H. npo"o4 unetcb I Not tested
lesfs

Pe3ynbrarbr ucnbfaHxri 6brnx AonycrxMbre/He*€FyeT{4+{b{e (HeHyxHoe aurveprxyrr).
Test results were acceotable/R€t€€€€ptabl€ (Delete as

AyAxrop, IWE (auditor, IWE)
npoueH(o H.A noAnrcb (signature)

TexHx're.cKxi eKcnepr, IWE
qepHbri A.B. noAnxcb (signature)

WPQR Ne 135-C17-PA- 5ts
G3Si1-14 Crp.l Page

OnucaHxe nDxnoxeHy.h I Enclosures rcferences
CepTr(Pr{ar Ha ocHoBHoi Marepran
Certiticate for the Darent mateial

Ne67295
or l dated 30.50.2014

nporo(on Eh3yanbHoro KoHTponq
Visual test rcDoft

N! &18fi5/T
c'r I deled 28.12.2015

Ceprn(PxKaT Ha cBapo.rHyp npoBoroKy
Cedilicate tor weldind wire

Ne 151244
o't I dated 02.122015 nporo(on paglorpa$lqecxoro (oHTponq

Radiog Gph ic test re pott
Ne8-18ll5or / dafed
28.12.2015nacnopT rcqecrBa Ha 3aqxrHbri ra3

Qualitv cettificate for the shieldino aas
Ns2752
or / dated 09.12.2015

ISTC'PATONSERT", Ltd., 11 Bojenka street, Kyiv, Ukraine, tet. +38 (04q 2048141


